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No.: 201904-M-011335-4
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Product Name: DIN F1 Gland Packing Globe Valve
1 .

RS 1904011335-4-1~1904011335-4-3

Sample Number:

H)ﬁ:. EN 10213 GP240GH & 1.0619

Material:

LR .

Madel: ETM Armaturen Fig.S.152
D .
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Specs:
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Batch&Heat Number: S
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Production Company ETM Armaturen
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Purchasing Merchant
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Sample Collect Date it

Y 113 ”

b . 2019.4.25~2019.4.29

Test Duration
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Test Requirement Tensile test. Hardness test. Component Analysis. Impact test
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Test Method Refer to next page(s)
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Test Result Refer to next page(s)
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No.: 201904-M-011335-4
1. hifHik 56/ Tensile test

W T7:: ASTM A370-2018 il it 77 27 44 BB 150 J7 127 & XL

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products
TXAAR: WAW-300 (Q) Lz LA A 75 RE s BeAl ET-02

Test Equipment: WAW-300 (Q) Electro Hydraulic Servo Universal Testing Machine ET-02

AL R -

Test Result:

1904011335-4-1

457 420~600
Pass

A
=

250 =240
Pass

I
=

36.5 =22
Pass

R
Sample photos
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b Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-4

2. TR 56 /Hardness test

WAKTrk: ASTM A370-2018 41l it /72 Mk BEAR 36 7 VA RN = L

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products
JRAXRE: HB-3000B #i FCAEE T HT-02

Test Equipment: HB-3000B Brinell hardness tester HT-02

WG R

Test Result:

1904011335-4-2 132 132 130 131 e
Pass
el %;k <237HBW
Customer Requirement
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b Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-4
3. 543 Hi/Component Analysis

WiRT7H:: ASTM E415-2017 FIKAEJR T RS E 0 T BR AR & S A0 A R 06 77 vk
Test Method: ASTM E415-2017 Standard Test Method for Analysis of Carbon and Low-Alloy Steel by Spark
Atomic Emission Spectrometry

JRIX#: FOUNDRY-MASTER XPERT 4l B i K6 i8{X GP-01
Test Equipment: FOUNDRY-MASTER XPERT Full spectrum direct reading spark spectrometer GP-01
WG R

Test Result:

Results
HR (ye " 0.20 0.38 0.56 0.020 0.007 0.012
0
EN 10213 1.0619
B3R 0.18~0.23 <0.60 0.50~1.20 <0.030 <0.020 <0.30
Requirement
#E B Results
i o 0.002 0.004 0.011 0.004 0.031
0
EN 10213 1.0619
BR <0.40 <0.12 <0.30 <0.03 <1.0
Requirement
& i T RS EN 10213 1.0619 #45 Bk
Conclusion All elements meet the material requirements of EN 10213 1.0619.
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itk R TEEMNIRSEFARKIES _+ K 416 8
Add : No. 416 Binhai twenty two Road, Binhai Development Zone, Wenzhou, Zhejiang Province, China

5 ST/ 61

e i

ala's



P TR A PR A

b‘ Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-4
4, Phifiid5e/Impact test

WAFH:: ASTM A370-2018 il it 77 214 AE 1R 6 77 1200 52 S

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products

WA . JTB-500DZ LB B GIR 4 A shf L CI-01

Test Equipment: JB-500DZ Computer screen display ultra low temperature full automatic impact test machine
CJ-01

TR R -

Test Result:

Ml
Absorbed Energy
; Q)
RS Hi (R Rl :
PG B —f g | KR ik
g s Sample Size Notched Test S R e
; : (mm) form temperature SEHME
: Measured
“€) Average value
value
57-5 K
1904011335-4-3 7.5*%10*55 V=2mm 20 54.5 55.0 };,r:;
a
53.0
%* s
RER FE=27)
Customer
| Average value=27J
Requirement

P I8 A
Sample photos
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***End of report™**
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Zhejiang Xinhai Testing Co., Ltd.
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Statement

1. RELRRHREEHERRR AL AETLHK.

This report will be invalid if no special seal of the test report or public seal of the testing department are stamped.
2. MELRK. #&. WHEAZZTTL.

This report will be invalid if no signatures and seals of the experimenter, auditor and certifier are signed and
stamped.

3. MERBLR

This report will be invalid if the content of the report is altered.

4, MRMEHEFFW, FHTWREMEZBE+LH AR AL

If there is any objection to this report, please inform the test department in 15 days since the day the company has
received the report.

5. —fkIERL, BAERRIO REEM T

Generally, entrusted testing is only responsible for the sample.

6. ARIRZE XS A IR R M T, REARRK = B H FRAR IO EZH A H .

Our laboratory is responsible for this test result. No one shall copy this report if they do not hold the written
consent of our laboratory.

7 WHFY, UIRE R E A,

If there is any discrepancy between the Chinese and the English versions of the above statement, the Chinese

version shall prevail.
8. MEARE AR A AR SRIER A

This report is not for arbitration and relevant certificates.
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